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Improvement of impact insulation according to ISO 10140-3

Laboratory measurement of the reduction of transmitted impact noise by floor coverings on a heavy standard floor

Client: Sedacor Product identification: Sedacor Rubbercork Roll 2 mm
Manufacturer: Sedacor Test room identification: Schalllabor 2 (0G)/Schalllabor 1 (EG)
Installation: EPH Date of test: 23th March 2016

Description of the specimen/test set-up: Laminate floor covering (DPL, thickness: 7 mm);

(top down) Sedacor Underlay Rubbercork Roll (loosely laid, thickness: 2.0 mm,

Dimensions: 13 m x 1m);

Vapour barrier foil (PE, thickness: 0.2 mm);

Reinforced concrete floor (thickness: 140 mm)
Area-related mass [kg/m?]: -

Curing time: -
Temperature [°C]: 22.0
Relative Humidity [%]: 36.0
Volumen of receiving room: [m3]: 76.9
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Rating according to ISO 717-2:
AL, = 18dB Low = 60dB Lnow=  78dB
Ca = -10dB C,= -1dB C = 0dB
These results are based on tests made with an artificial source under laboratory conditions
(third-octave band measurements).

Name of the testing institut: Entwicklungs- und Priiflabor Holztechnologie GmbH /— ‘ —\
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